
ITEM PART NO. DESCRIPTION QTY

1 2649 Knob 1

2 7646 Lever Height Adjuster 1

3 4939 Hitch Rod RH 1

4 2022 Bolt 1⁄4” UNF x 11⁄4” 1

5 1273 5⁄16” UNF Nyloc Nut 6

6 3907 Link Plate 2

7 3760 Link Arm 2

8 3610 3⁄8” UNF x 11⁄2” Setscrew 2

9 2410 Hitch Bar 2

10 4124 Washer 3⁄8” Dia. TBL 5ZN 2

11✝ 090-08 M8 Nyloc Nut 17

12✝ 030-0825 Setscrew H.T. M8 x 25 10

13✝ 011-0801 5⁄16” Plain Washer 45

14✝ 3329 Spacer 7⁄16” Long 3

15 9069 Spacer Plate Quadrant 1

16 4940 Hitch Rod LH 1

17 3781 Spacer Plate (Hanger Bkt) 1

18 3753 Quadrant Height Adjuster 1

19 2595 Tension Spring 1

20 3740 Pivot Lift Rod 2

21 1663 “E” Clip AM1500-75 2

22 1324 3⁄8” UNF Nyloc Nut 4

23 3792 Locknut 3⁄8” UNF. 2

24✝ 3397 Spacer 1⁄4” long 3

25 2025 3⁄8” UNF. x 23⁄4” Bolt 2

26 1076 Tension Spring 2

27 2395 Hanger Bracket Assembly 1

28 1721 Drive Belt Manual Engage DK 1

28A 9293 Drive Belt Electric Clutch 1

29* 4946 Brake Arm 1

30* 2103 Spring, Tension 1

31* 4941 Brake Cable 1

32* 8145 Bridge Brake Arm 2

33* 4232 Pillar, Brake Arm 1

34* 3730 Brake Block 2

ITEM PART NO. DESCRIPTION QTY

70 M1922 Clamp Washer 2

71 3618 Washer 2

72 2761 M10 Nyloc Nut 8

73 8384 Bearing Housing 2

74 1312 Bolt, 5⁄16” UNF x 3” 4

75 1269 Setscrew 1⁄4” UNF x 1⁄2” 1

ITEM PART NO. DESCRIPTION QTY

35* 1956 Screw No. 8 x 1” Self-tap 4

36✝ 1331 Washer 1⁄4” Dia. 9

37✝ 1270 1⁄4” UNF Nyloc Nut 5

38* 1233 Split Pin 1⁄8” x 3⁄4” 3

39* 7418 M8 x 25 Carriage Bolt 1

40 4774 Sleeve 4

41 7320 Wheel Anti-Scalp 4

42 4233 Retaining Strip 1

43 064-0516 M5 x 16 Pozi-Csk 5

44 084-05 M5 Staytite Nut 5

45 4220 Rubber Flap 1

46 8144 Guard, Pulley, Belt 1

47 3841 Key 1⁄4” Sq. x 3⁄4” 2

48 9070 Pulley Spacer 2

49 3439 Label Height Adjuster 1

50 4221 Bush Link 2

51 1318 5⁄16” UNF x 2” Bolt 2

52 9025 Cutter Blade 2

53 8844 Cutter Shaft 2

54 094-1025 M10 x 25 H.T. Set. 10.9 Tufloc 8

55 1633 Washer Shakeproof 3⁄8” 6

56 8913 Spacer Bearing 2

57 1180 Bearing NSK6205RS 4

58 8930 Deck Shell 1

59 5850 M10 x 25 Setscrew 8

60 6124 M10 Plain Washer 16

61 7515 Label Hazard Warning 2

62 MX1319 Blanking Cap 2

63 9076 Spacer Plate 4

64✝ 048-0820 H.T. Setscrew M8 x 20 7

65 8437 Pulley Shroud 2

66 1156 1⁄4” UNF x 3⁄4” Setscrew 2

67 7386 Pulley 2

68 5720 Washer 2

69 M1923 Disc Spring 2

36” (91cm) Cutter Deck
Westwood
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✝ Quantities will vary according to machine type and specification 

* Not fitted to Tractors with an Electric Clutch 
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